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FOR USE WITH F01,2,3 AND F04

PART NUMBER QTY DESCRIPTION MATERIAL NOTES
1 HEX BOLT M8X35 T316 2 M8 X 35 BOLT AISI 316
2 M8 STD WASHER T316 4 M8 WASHER AISI 316
3 M8 NYLOCK NUT T316 2 M8 NYLOCK AISI 316
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